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CERTIFICATE NO.: E201004-0134-000862(5005298) - CERTIFICATE L/C No. (P/O No.) : 1103077721
A & 9 A & 8 7 :
COMMODITY E.R.W_STEEL PIPE se H S;SAH Steel S?rp - CUSTOMER PLESA
AEF T 3E ('-r')k" OI’ I'|| O F E A
SPECIFICATION API 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO_SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. T%YP% F B A T % QUANTITY 1 o
NO. | (B&ICH NO.) ORDER SIZE 2 Z 7 o SZFWT REMARK
*1 PCS TOTAL LENGTH WEIGHT
5 |y BBE 12 X0.250 ©  X6.120 M 92 563.040 M 28.214 | CONFIRM TO NACE NORM MRO175(LAST EDITION)
saereL «BRW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 (5%2310550) BBE " X 0.250 " X 6.120 M 144 881.280 M 48.567 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
7 | (a0 BBE - X0.375"  X6.120 N 3 18.360 M 1.489
8 (5}3&6531;530) BBE 14" X0.375 " X 6.120 M 3 18.360 M 1.489
TMPACT
HYDROSTATIC VD|F|S|C|RM{B|D|C|F|FIRF| 2zINC coATING TENSILE TEST
TEST TIfL|H|O|EA|E[R[R|L|L[EL TEST CHEMICAL  COMPOSITION(%) (Gage Length : 50mm) &t
HHHHEHHHEEE: e
HEAT NO 5 Sec) g ANl T1K {2{ DE|I1{T|H|1!|G|RT|WEIGHT oF ‘(a;i' ; [E)) C|Si| Mn | P |S |CulNi|CriMo| V|Nb|Ti| [cEQ [I) STE\I\IESNILE YIELD | E.L |ENE-|SHEAR TEST | MENT
NO. | (BATCH NO.) g Lsie glur|N N | B | S E|ZINC coiT 3 g 1| STRENGTH | STRENGTH RGY |AREA
psi Eu&g& ?Lﬁ I c.sjakl 2 3 |2]2|2]|2|3]3]s % HRC | oy
I L ) _
T o G N |causs| #3 G 4| %5 | +6 *7 «g |xg| Dsi PS1 1410 |tould % *11
i 30 MAX | 26 120 | 30 | 30 [40[40{40| 15|80 22
SPEC MIN 60200 | 35500
5| sA3s163 80 [G|G| G |G G H 5] 2] 69 [15]7
(SHR3152030) P 14| 2| 68 |16| 9 |TR|TR| 1|TR|TR| 1] 1 T| 70920 | 51340 | 36 71 G
P 16| 2] 69 |14| 5 |TR|TR{ 1 |TRITR| 1| 1 W| 77300
6 | SB67815 770 {G6{G| ¢ |6 G H (15163 ]12]9
(SHR3231060) P l1a{ 1|62 |13| 7 |1|mR|1|R|2][2]2 T| 67730 | 57870 | 27 71 G
- P 15[ 1|64 |12| 7 |1|TR|1|R|2|2]2 w| 76430
7 | sB66163 1150 {G|G| G |G G H (17| 1| 73(15|5
(SHK3232010) P j18) 1| 72 |15]| 7| 1|R|TR|{TR|TR| 1 |TR T| 70920 | 49310 | 36 8| G
i P 18| 2| 73 |14| 5 |1|TR|R|TR|TR| 1 |TR w| 78610
8 | sB66168 1150 |G|G| 6|6 G H (20276 (15| 6 .
(SH¥3232030) P l20| 177 |17| 4 |mRl1]|2|®Rl2|2!1 T| 76870 | 53220 | 34 71 G
P (21| 1| 77 |14] 4 'TR|1]2|Ri2]|2|1 w| so7s0
% *1-BBE:Black Beveled End(30 * )
N *1 ~ *11: B | *2-U:Weld Seam Ultrasonic Test
g g‘:lﬂef To | E | «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000
E ers IS{ *3-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation #*11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
Surveyor - - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE Manager of QM Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.
+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGAIXI{IZS%‘IE‘%I/?E gggﬁﬁgﬁ%) WHO DELIBERATELY MODIFIES

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




